FX AIRGUNIS

NO ART. NO

1

O O 00 ~N O O B~ W N

30

11541
11500
11023
4066
11501
11502
11525
11031
11015
11504
11524
2500
11044
11505
5005
11506
2023
2529
2528
11011
2040
2041
11627
11507
11032
5105
11035
11624
11010
2020

DESCRIPTION

HAMMERSPRING ADJUSTER .22 31

HAMMERSPRING

HAMMER

STEELBALL 3.0

SPRING 0.5x2.5x6.1

PIVOT PIN 2x20

TRIGGER WHEEL

TRIGGER SEAR

TRIGGER ADJUST SCREW M5
SPRING 0.4x2.5x15
TRIGGER BASE

SCREW M3x6

BODY

PRESSURE GAUGE
PLASTIC WASHER 2MM
SCREW M3x30

VALVE SEAT

O-RING 4.3x1.5 NBR70
O-RING 1.5x1 NBR90

MAIN VALVE PIN

PLASTIC VALVE SEAL
VALVE SEAL HOLDER
SPRING 0.6x4x20
RUBBER/STEEL WASHER
AIR CYLINDER CONNECTOR
O-RING 9.3x2.4 NBR90

AIR CYLINDER END [BRASS]
O-RING 22x2.5 NBR70

AIR CYLINDER VALVE PIN
TRIGGER BLADE

32
33
34
39
36
37
38

40
41
42
43
44
45
46
47
48
49
50
o1
52
53
54
59
56
S57
58

NO ART. NO

11633
11200

2925
11013
11024
11017

5204
12011

5111
11535
11029
11027
11508
11625
11509
11033
11018

2508
11004
11012
11514
11025
11503
11022
11511
11516
11041
11527

2520

2504

DESCRIPTION

SCREW M2.5x3

SAFETY KNOB

SPRING 0.6x4x15

AIR CYLINDER BRASS END NUT
AIR CYLINDER 330MM

AIR CYLINDER INLET END NUT
SPRING 0.5x3.15

AIR CYLINDER INLET VALVE
O-RING 2.5x1.5 NBR90

AIR CYLINDER 400MM

AIR CYLINDER END JALUMINIUM ]
SAFETY PIVOT

SCREW M3x10 / M3x8
SAFETY PIN

PIVOT PIN 3x10

SIDELEVER

SIDELEVER WASHER
SCREW M3x10

MAGAZINE RELEASE GRIP
THUMB RETURN SCREW
PIVOT PIN 3x22.7

PELLET PROD .22

SPRING 0.5x2.5x4 .4
MAGAZINE PIN

SCREW M4x8

INDEX LEVER CONNECTOR
INDEX LEVER

STEELBALL 3.175

SPRING 0.5x4x7

SCREW M3x6

NO ART. NO

61
62
63
64
65
66
67
68
69
70
71
72
73
74
79
/6
[
/8
79
80
81
82
83
84
85
86
87

5101
11521
5112
11050
2029
11045
2529
2056
12006
12028
11038
11016
11623
1504
11020
2035
11540
11534
12603
11030
11048
12023
11051
12030
2045
29527

DESCRIPTION

O-RING 20x2.5 NBR70
SIDEPLATE FX CYCLONE 3.5
O-RING 5.28x1.78 NBR70
MAGAZINE .22

MAGAZINE STOP

BARREL HOUSING

O-RING 4.3x1.5 NBR70
BRASS BARREL INLET .22
BARREL .22 - 14MM
SIDELEVER BEARING
MUZZLE END CAP 14MM
SIDELEVER HANDLE

O-RING 4.42x2.62 NBR90
O-RING 4.42x2.62 NBR70
POWER ADJUSTER

POWER ADJUSTER HANDLE
HAMMERWEIGHT
SYNTHETIC STOCK

S&L WALNUT STOCK

W&S WALNUT STOCK
HAMMERSPRING ADJUSTER .177
PELLET PROD .177
SIDEPLATE FX CYCLONE 177
MAGAZINE 177

BARREL .177 - 14MM
BARREL .22 - 12MM CARBINE
SCREW M3x10




